
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 

 

Demonstration Project for 
Lewiston Park Mutual Water Company 

Alternatives Analysis for 
 Improved Drinking Water Quality   

Technical Assistance for Disadvantaged Water and 
Wastewater Providers 

North Coast Resource Partnership 
California Department of Water Resources 

September 2014 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

ii | NCRP Demonstration Project For Lewiston Park Mutual Water Company 

Table of contents 
1. Introduction.......................................................................................................................................... 1 
[...]
service for several years. This prevents the clarifier from forming a suitable sludge blanket and 
performing as originally intended. Water from the clarifier is filtered through two parallel 8-ft 
diameter, single media, gravity filters. A 12,000 gallon clearwell provides chlorine contact time. Two 
vertical turbine booster pumps deliver water to the distribution system and the redwood storage 
tank. See Figure 3.1.   



 

NCRP Demonstration Project For Lewiston Park Mutual Water Company | 7 

   

Figure 3.1 The LPMWC Plant, New Raw Water Meter, and Booster Pump 

 

3.5 System Storage 

Storage for the LPMWC system is provided by a 150,000 gallon redwood storage tank that is 
approximately 2000 linear feet from the treatment plant. The tank was recently lined with a flexible 
liner. See Figure 3.2. 

 

Figure 3.2 LPMWC 150,000 Gallon Redwood Storage Tank 

 



 

8 | NCRP Demonstration Project For Lewiston Park Mutual Water Company 

4. Alternative 1: Improve Existing Water 
Treatment Plant 
4.1 Improve Existing Water Treatment Plant 

The existing water treatment plant was constructed by the government in the mid-1950’s to provide 
water for the workers constructing Trinity and Lewiston Dams. No significant upgrades have been 
made since then, and most major equipment is past its useful life. Several studies were conducted 
in the past that assessed the condition of the existing water treatment plant. These include a Draft 
Report on Technical Assistance Request - Lewiston Park MWC by the California Rural Water 
Association (CRWA) and Condition Assessment – Lewiston Park Mutual Water Co. by Mike 
Hulbert, owner of MWH Design. 

Conclusions from the CRWA Draft Report include the following: 

• The treatment plant is largely obsolete. 

• No process monitoring or control instrumentation is in place and/or functioning; no 
turbidimeter, functioning pH meter, jar test apparatus, or alkalinity titration apparatus. 

• The flash mixer is inoperative. Mixing of coagulant is inadequate. 

• No evidence of floc formation in the up-flow clarifier. 

• No evidence of sludge formation at the bottom of the clarifier not method to discharge 
sludge. 

• Filtration rate is uncontrolled. 

• Water level in the gravity filters is uncontrolled. Filter influent water was observed cascading 
over the backwash troughs rather than distributed from submerged backwash troughs. 

The Condition Assessment by MWH Design, which focused mainly on mechanical equipment and 
controls, identified several deficiencies within the plant. The major failings identified were that the 
floculator paddles are not operative, there is inadequate chlorine contact time within the stilling well, 
and the plant lacks an adequate control system.  

Essentially the entire water treatment plant would have to be replaced.  There is not enough room 
on-site to construct a new treatment plant while keeping the existing plant functional; the existing 
plant would have to be demolished in order to make room for construction of an improved plant. 
However, this is not feasible since the water treatment plant is located within a small easement on 
private property. There has been a history of legal battles between the landowner and the LPMWC 
over the water treatment plant. It is not practicable to improve the existing water treatment plant. It 
is recommended that this alternative should no longer be pursued.   

  



 

NCRP Demonstration Project For Lewiston Park Mutual Water Company | 9 

5. Alternative 2: Construct New Water 
Treatment Plant 
5.1 Project Location Options 

The Lewiston Community Services District owns the parcel adjacent to the parcel that the LPMWC 
WTP is currently located on. The LPMWC could purchase approximately 1 acre of this property and 
perform a lot line adjustment, or obtain an easement from the LCSD, and locate a new treatment 
plant approximately 250 feet northeast of the current plant. See Figure 2 in Appendix A. This 
location would be ideal due to proximity to the raw water pipeline from the river, and the finished 
water pipeline to distribution.  

5.2 Project Description 

Construction of a new water treatment plant would include the following: 

1. Reconstruction of the existing infiltration gallery 

2. Installation of a new 192-gpm capacity direct filtration system with contact clarification 
followed by pressure filtration 

3. Installation of new coagulant and chlorine feed systems 

4. Installation of a 2900 ft long, 8” diameter finished water pipeline from the new WTP directly 
to the existing redwood storage tank 

5. Miscellaneous electrical and instrumentation upgrades to allow incorporation of new 
equipment 

Direct filtration using pressure filters is recommended over other types of filtration technologies (i.e. 
slow sand, conventional gravity, membrane) since they are more cost effective at this size, are 
relatively simple, are capable of handling fluctuations in water quality, and can be optimized to meet 
the current and future water quality requirements. 

5.3 Water Treatment Plant Design 

5.3.1 Design Flow for New Water Treatment Plant 

The State of California Safe Drinking Water State Revolving Fund (SDWSRF) typically allows 
projects to be designed for current MDD plus 10%, which equates to 589,000 gpd and over 3500 
gallons per connection per day for LPCSD’s existing water usage. This is extremely high. In 
comparison, the MDD for a metered water system with 167 connections is estimated at as high as 
200 gpm (288,000 gpd, or 1725 gpd/connection) according to Chart 1 of the 2000 Waterworks 
Standards. An additional comparison is the neighboring community of Weaverville (metered), which 
has a MDD of 2,100,000 gpd with 1626 service connections, or 1292 gpd/connection. Based on 
these ranges of values, and assuming water meters will be installed in the LPMWC system, an 
appropriate MDD design value is 1500 gpd/connection. Assuming a growth rate of 10% to 184 
service connections, the design MDD is therefore 276,000 gpd, or (conveniently) approximately 192 
gpm. Since the LPMWC’s current water right is for 192 gpm and it is not feasible to increase that 
amount since the Trinity River is already fully appropriated, the California Waterworks Standard was 



 

10 | NCRP Demonstration Project For Lewiston Park Mutual Water Company 

used to estimate the recommended design average day demand (ADD) and the peak hour demand 
(PHD) of Lewiston Park as shown in Table 5.1. 

Table 5.1 LPMWC Design Capacities For a New WTP 

Design Period Average Day Demand  Maximum Day Demand  Peak Hour Demand  

(gpd) (gpm) (gpd) (gpm) (gph) (gpm) 
Demand per Connection  1000 0.70 1500 1.04 94 1.57 
Total Demand 184,000 128 276,000 192 17,250 288 

 

5.3.2  Infiltration Gallery 

Since the LPMWC’s existing gallery is partially collapsed and likely allowing fish to enter the 
wetwell, a new infiltration gallery is recommended to divert water from the Trinity River to the 
existing pump station. The proposed infiltration gallery design is similar to the Weaverville 
Community Service District’s (Weaverville CSD) infiltration gallery in Douglas City and the new 
infiltration gallery currently under construction for the LCSD. This design involves excavating a 
trapezoidal trench in the gravel bar to approximately 3 feet below the low flow water surface, 
installing a perforated/slotted collection pipe to convey water to the intake pump station, backfilling 
the trench with washed and graded gravels wrapped in a filter fabric, and covering with rock armor. 
A backwash system for the laterals is not expected to be required since the Trinity River does not 
have a significant fine sediment load at this location due to proximity to Trinity and Lewiston Dams. 
See Figure 5.1. 

 

Figure 5.1 Infiltration Gallery Cross Section 

 

Design loading rates for infiltration galleries depend on substrate, water level and river flow, but are 
generally between 1 and 3 gpm/ft of infiltration pipe. Assuming a conservative loading rate of 2.0 
gpm/ft, and a design flow rate of 192 gpm, the new lateral should be at least 96 feet long. Assuming 
a 100-ft long lateral, the loading rate at 192 gpm is 1.92 gpm/ft. alternatively, 2 or more infiltration 
pipes could be used to reduce the overall length required. 

5.3.3 Raw Water Pumps 

The existing raw water pump station is in good working order and will continue to be used under 
this alternative. 



 

NCRP Demonstration Project For Lewiston Park Mutual Water Company | 11 

5.3.4 Coagulant Feed System 

A coagulant will be fed upstream of the filter system into the body of a static mixer that will allow for 
complete mixing of pre-filtration chemicals.  Chlorine solution can also be injected into the body of 
the mixer. Water quality testing and/or jar testing has not been performed on the raw water supply. 
To better understand the type and usage of coagulant that will likely be used at the WTP, a 
neighboring water district, Weaverville CSD, was contacted. The Weaverville CSD operates two 
direct filtration water treatment plants that have similar raw water sources as the LPMWC, one of 
which draws water from the Trinity River at Douglas City. The Weaverville CSD staff indicated that 
the use of 0.7 to 2.5 mg/L of polyaluminum chloride (PACl) injected both immediately before the 
clarifier and the filters at a solution strength of 5% to 10% has been effective at reducing seasonal 
maximum raw water turbidities of approximately 100 NTUs to less than 0.02 NTUs using the direct 
filtration treatment process. The coagulant feed rate will be flow paced to an operator selected 
dosage, under the control of the filter system PLC. The design criteria for the coagulant feed system 
are summarized in Table 5.2. 

Table 5.2 PACl Demand Projection 

Design Parameter Maximum Day Demand (MDD) Average Day Demand  (ADD) 

Water Demand  192 gpm 130 gpm 
276,4800 gpd 184,320 gpd 

Required Dose 0.5 mg/L 3 mg/L 0.5 mg/L 3 mg/L 
Concentration 10% 
Hours of Operation 24 hour 24 hour 24 hours 24 hours 
Typical Pumping Rate 0.05 gph 0.28 gph 0.03 gph 0.19 gph 
Average Daily Usage 1.12 gpd 6.70 gpd 0.74 gpd 4.46 gpd 
 2.93 mL/min 17.60 mL/min 1.96 mL/min 11.74 mL/min 
Storage Volume 110 gallons (Two 55 gallon drums) 
Days of Storage 98.6 16.5 147.8 days 24.6 days 

 

A new peristaltic chemical feed pump capable of automatic control by a 4-20 mA signal will be used 
to dose the coagulant. The design criteria of the new feed pumps are listed below in Table 5.3. 

Table 5.3 Coagulant Metering Pump Design Criteria 

Parameter Value 
Number of Pumps 2 (1 Duty, 1 Standby) 

Type Peristaltic 

Dose 0.5 to 3 mg/L 

Feed Rate 0.03 to 0.28 gph 

Drive Variable Speed 

Power 120 V/1-Phase/60 Hz 

 

5.3.5 Direct Filtration 

Direct filtration is defined as a treatment process including coagulation, flocculation, and filtration, 
but excluding sedimentation. Coagulation and flocculation unit processes are required to be in use 



 

12 | NCRP Demonstration Project For Lewiston Park Mutual Water Company 

at all times during which conventional and direct filtration treatment plants are in operation. Direct 
filtration is an approved filtration technology per Section 64653 of Title 22 of the California Code of 
Regulations (CCR). Per Section 64660 of Title 22, for pressure filters, filtration rates shall not 
exceed 2.0 gpm/sq. ft for single media filters and 3.0 gpm/sq. ft for dual, mixed media, or deep bed 
filters. 

The direct filtration treatment system for the WTP consists of chemical feed, two contact clarifiers 
(flocculation step), two dual media pressure filters, and the associated piping, valves and controls 
required for complete process automation. 

Clarifiers 
The contact clarifiers would consist of two 4.5-foot diameter pressure vessels with coarse sand 
media. The feed water (rapid mixed raw water and coagulant) will be split evenly between the two 
clarifiers and enters the tanks. The filter media and filter loading rate is specifically designed for 
coagulation and flocculation. The contact clarifier design also serves as a “pre-filter” to the pressure 
filters. The contact clarifiers will likely filter out small debris that would otherwise pass directly into 
the pressure filters, causing an increased filter backwash frequency. 

Pressure sensors are provided on the inlet and outlet of each contact clarifier vessel. When the 
differential pressure between these sensors reaches the high differential set point (typical maximum 
of 10 psi) or the contact clarifier filtrate turbidity breakpoint (typical maximum of 4 NTUs), the filter 
controls initiate the contact clarifier backwash sequence. The contact clarifier is backwashed at a 
backwash flowrate of 239 gpm to the underdrain system at the bottom of the clarifier (239 gpm; 15 
gpm/ft2). A surface wash is provided at a rate of 32 gpm to the surface wash distribution piping at 
the top of the filter (32 gpm; 2 gpm/ft2). The typical backwash time is 8 minutes (239 gpm) with a 4 
minute surface wash (32 gpm) and a 4 minute filter-to-waste duration (96 gpm) producing a contact 
clarifier backwash volume of 2,424 gallons per clarifier.  

Pressure Filters 
The pressure filters consist of two 6.5-foot diameter pressure vessels that house dual media 
consisting of sand and anthracite. The feed water (clarified water) is split evenly between the two 
filters and enters the tanks. The filter media and filter loading rate is specifically designed to 
produce a filtrate with a turbidity of less than 0.2 NTU. 

Pressure sensors are provided on the inlet and outlet of each pressure filter vessel. When the 
differential pressure between these sensors reaches the high differential setpoint (typical maximum 
of 10 psi) or the filtrate turbidity breakpoint (maximum of 0.2 NTUs), the filter controls initiate the 
pressure filter backwash sequence. The pressure filter is backwashed, at a flowrate of 498 gpm to 
the underdrain system at the bottom of the clarifier (498 gpm; 15 gpm/ft2). A surface wash is 
provided at a flowrate of 66 gpm to the surface wash distribution piping at the top of the filter (66 
gpm; 2 gpm/ft2). The typical backwash time is 8 minutes (498 gpm) with a 4 minute surface wash 
(66 gpm) and a 4 minute filter-to-waste duration (96 gpm) producing a filter backwash volume of 
4,632 gallons per filter. The design criteria for the direct filtration system are summarized in Table 
5.4. 

  



 

NCRP Demonstration Project For Lewiston Park Mutual Water Company | 13 

Table 5.4. Direct Filtration Systema 

Parameter Value 
Pressure Clarifiers 
Configuration 
     Number of Clarifiers (configuration) 2 (parallel) 

Diameter 4.5-feet 
Sidewall Height 6-feet 
Surface Area 31.8 ft2 (15.9 ft2 per clarifier) 
Media  
     Type Coarse Sand 
     Depth 36-inches 

Clarification Operating Parameters 
Design Flowrate 192 gpm (96 gpm/clarifier) 
Loading Rate 6.0 gpm/ft2 

Backwash Operating Parameters 
Backwash Flowrate  239 gpm (15 gpm/ft2) 
Backwash Time 8 minutes 
Surface Wash Flowrate  32 gpm (2 gpm/ft2) 
Surface Wash Time 4 minutes 
Rinse Flowrate 96 gpm  
Rinse Time 4 minutes 
Backwash + Rinse  Volume 4,848 gallons (2,424 gallons/clarifier) 

Pressure Filters 
Configuration 
     Number of Filters (configuration) 2 (parallel) 

Diameter 6.5-feet 
Sidewall Height 6-feet 
Surface Area 66.4 ft2 (33.2 ft2 per clarifier) 
Media  
     Type Dual (Sand and Anthracite) 
     Depth 30-inches 

Filtration Operating Parameters 
Design Flowrate 192 gpm (96 gpm/filter) 
Loading Rate 2.9 gpm/ft2 

Backwash Operating Parameters 
Backwash Flowrate  498 gpm (15.0 gpm/ft2) 
Backwash Time 8 minutes 
Surface Wash Flowrate 66 gpm (2 gpm/ft2) 
Surface Wash Time  4 minutes 
Rinse Flowrate 96 gpm 
Rinse Time 4 minutes 
Backwash + Rinse Volume 9,264 gallons (4,632 gallons/filter) 

aTypical Parameters 

 



 

14 | NCRP Demonstration Project For Lewiston Park Mutual Water Company 

5.3.6 Disinfection System 